
WEAVER eJACKCORP.

PARTS BREAKDOWN

SERVICE MAN UAL

FOR PARTS, PLEASE CONTACT:

TOLL-FRill!: 888-274-8490
TELePHONE: 815-458-6216

FAX: 815-458-9350
E-MAIL: CASTLEOAMER!TI!CH.NET

WeBSITE: WWW.CASTUEQUIPMENT.COM

P.O. Box3; BRAIDWOOD, lL 60408



140BTRAN
(CONVERSION SMISSION JACK

KIT INCLUDES ALL ITEMS LIST(KJ.115) EDTHIS PAGE)

@



®
@

@ Adapter assembly (new style)

~

~® E§'® c:b

@-



Repair Parts List WA·140B

Item Part Item Part
No. No. Description No. No. Description

1. S-17000 Pump Cover 57. M-2196 Lower Collar
2. 5-6655 Rd. Hd. Machine Screw 1/4-20 58. S-17385 Link Pin
3. AS-17397 Foot Pedal Assembly 59. S-2612 Connector
4. 5-7573 Hex Nut 3/8-24 60. 5-20620 GTRing
5. &12774 Snap Ring 61. S-20866 Handle Grip
6. S·17386 Yoke Pin 62. S-17407 O-Ring
7. 5-17474 Spring 63. 5-18071 PipePiug
8. A5-17384 Pump Link 64. M-2071 Reservoir Cap
9. 5-17473 Link Pin 65. S·175 Hex Hd. Cap Screw
10. 5-1699 Release Packing Nut 66. 5-18577 NamePlate
11. 5-11 Release Packing 67. S-2296I Cylinder Cap Gasket
12. 5-1805 Pipe Plug 1/8 68. S·15064 Handle Tube
13. 5-1700 Release Lever 69.
14. 5-10 Ball PSE 1/4 70. S·595 Hex Nut
15. 5-9 PSI Cup 71. S·11563 Washer
16. 5-18 PSI Spring 72. S-8579 Rd. Hd. Machine Screw
17. S-7 Pressure Set Screw 112·20 73. S-17468 Flat Hd. Mach. Screw
18. S-8 Welch Plug 9/16 74. A5-17467 Line Cover
19. 5-12580A Packing Nut 1-1/4 75. A5-17467A Line Cover
20. 5-12588 Packing (3 set) 76. A5-17439 Caster
21. S·17383 Pump Pin 77. S-1OO Hex Hd. Cap Screw
22. 5-12774 Snap Ring 78. A5-20603 Inner Cylinder Assembly
23. 5-12582 Pump Rod 7/8 79. 5-14110 Roll Pin
24. 5-24648 Pump Cup 80. AS·20613 Cylinder Bearing & Sleeve
25. S·12583 Pump Cup Washer 81. AS·20610 Inner Cylinder
26. 5-1863 Hex Nut 5116-24 82. 5-20621 O-Ring
27. 5-20978 Pump Tube 83. M-2195 Upper Locking Collar
28. S-543 Lockwasher 114 84. S·20619 GTRlng
29. S-5 Allenhead 1/4-203-1/2 85. A5-20599 Column Piston Assembly
30. S-1605 Pipe Plug 1/8 86. 5-15694 Roll Pin
31. 5-9309 Ball Chamber Plug 87. A5-20602 Piston Bearing & Sleeve
32. 5-2594 Ball Chamber Gasket 88. 5-20598 Piston Rod
33. 5-2750 Ball 1/2 89. A5-24507 Head Assembly
34. 5-10069 Ball Weight 1/4 90. M-1931 SCrew Knob
35. S-2506 Ball 5116 91. 5-12610 Tilting Screw
36. 5-15 Release Ball 92. M·1933 Tilting Bracket
93. 5-17 Release Spring 93. M-2274 Hinge
38. S-8 Release Tension Screw 7/16-20 94. S-25169 Spacers
39. 5-20 Welch Plug 95. S·20234 Wing Nut
40. 5-17445A Tube 96. AS-20616 Frame Assembly
41. 5-20945 Close Nipple 1/8 .97. S-20217 Screw Pivet Bar
42. S-20044 900 Elbow 1/4 Tube to 1/8 Pipe \98. S-20235 Straight Link Coil Chain
43. S-24343 O·Rlng Static Seal '99. S·20218 Swivel Pin
44. 5-17388 Intake Line 100. 5-20219 Swivel Bracket
45. A5-20970A Release Shaft 101. 5-12617 Roll Pin
46. A5-20962A Release Pedal Assembly 102.
47. S-595 Hex Nut 3/8-16 103.
48. oS -Jo6J.J. b.te~ 104. AS-12606 Saddle Screw Assembly
49. S·20988 Circuit lock 105. S·12613 Tilting Pin
50. 5-17387A Pump Spacer 106. 5-12615 Adapter Nut
51. S-19909 Release Clamp Washer 107. 5-12625 Wing Nut
52. &3165 Cap SCrew 318·16-1·1/2 108. S·24503 Tilting Pin
53. S·3277 Int. Lockwasher 109. S-12630 Carriage Bolt
54. 5-14 Release Packing Washer 110. AS-20439 Adapter Foot
55. S·17384 Link 111. AS·24490 Table Assembly
56. 5-17387 Pin Spacer


